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N71(10M)_DFT-s- N71(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_BPSK_Edge_1RB_Left_Low_CH
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Report No. : FG472418M

N71(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH
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N71(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Trg FraaRun  Center P
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samranis. FCC RF Test Report Report No. : FG472418M

Software Version: 23.06.1602

FR1 N71 MIMO-ANT(1+8)

Transmitter Conducted Output Power And ERP, (Gt - Lc)=4.62dB

NR SCS Bandwidth ANT1 ANT8 Conducted ERP ERP
Band (kHz) (MHz) Power(dBm) Power(dBm) Power(dBm) (dBm) (W)

Freq .
Arfcn (MHz) Modulation RB

DFT-s-

71 15 5 133100 6655 OFDM  1@1 24.24 23.45 26.87 29.34  0.8590
QPSK
DFT-s-

71 15 5 133100 6655 OFDM16 1@1 23.45 2257 26.04 2851  0.7096
QAM
DFT-s-

71 15 5 136100 680.5 OFDM  1@1 24.2 23.69 26.96 29.43  0.8770
QPSK
DFT-s-

71 15 5 136100 680.5 OFDM16 1@1 23.35 22.87 26.13 28.60  0.7244
QAM
DFT-s-

71 15 5 139100 6955 OFDM  1@1 24.36 23.83 27.11 29.58  0.9078
QPSK
DFT-s-

71 15 5 139100 6955 OFDM16 1@1 235 23.02 26.28 28.75  0.7499
QAM
DFT-s-

71 15 10 133600 668 OFDM  1@1 24.36 23.39 26.91 29.38  0.8670
QPSK
DFT-s-

71 15 10 133600 668 OFDM16 1@1 23.44 22.49 26.00 28.47  0.7031
QAM
DFT-s-

71 15 10 136100 680.5 OFDM  1@1 24.34 23.78 27.08 29.55  0.9016
QPSK
DFT-s-

71 15 10 136100 680.5 OFDM16 1@1 23.34 22.88 26.13 28.60  0.7244
QAM
DFT-s-

71 15 10 138600 693 OFDM  1@1 24.35 23.96 27.17 29.64  0.9204
QPSK
DFT-s-

71 15 10 138600 693 OFDM16 1@1 23.44 22.93 26.20 28.67  0.7362
QAM
DFT-s-

71 15 15 134100 6705 OFDM  1@1 24.22 235 26.89 29.36  0.8630
QPSK
DFT-s-

71 15 15 134100 6705 OFDM16 1@1 23.53 22.68 26.14 2861  0.7261
QAM
DFT-s-

71 15 15 136100 680.5 OFDM  1@1 24.28 23.73 27.02 2949  0.8892
QPSK
DFT-s-

71 15 15 136100 680.5 OFDM16 1@1 23.4 23.02 26.22 28.60  0.7396
QAM
DFT-s-

71 15 15 138100 690.5 OFDM  1@1 24.21 23.81 27.02 2949  0.8892
QPSK
DFT-s-

71 15 15 138100 6905 OFDM16 1@1 23.47 23.02 26.26 2873  0.7464
QAM
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samranis. FCC RF Test Report Report No. : FG472418M

DFT-s-

71 15 20 134600 673 OFDMPI2 50@25  24.9 24.6 27.76 3023  1.0544
BPSK
DFT-s-

71 15 20 134600 673 OFDMPI2 1@1 24.87 23.37 2719 2966  0.9247
BPSK
DFT-s-

71 15 20 134600 673 OFDMPI2 1@104  24.84 24.41 2764 3011  1.0257
BPSK
DFT-s-

71 15 20 134600 673 OFDM 50@25  24.3 23.89 2711 2958  0.9078
QPSK
DFT-s-

71 15 20 134600 673 OFDM  1@1 24.37 23.11 2680 2927  0.8453
QPSK
DFT-s-

71 15 20 134600 673 OFDM 1@104  24.43 24 2723 2970  0.9333
QPSK
DFT-s-

71 15 20 134600 673 OFDM 16 50@25  23.24 22.84 2605 2852 07112
QAM
DFT-s-

71 15 20 134600 673 OFDM16 1@1 23.4 2237 2593 2840  0.6918
QAM
DFT-s-

71 15 20 134600 673 OFDM16 1@104  23.49 23.11 2631 2878  0.7551
QAM
DFT-s-

71 15 20 134600 673 OFDM64 50@25  21.88 21.38 2465 2712 05152
QAM
DFT-s-

71 15 20 134600 673 OFDM64 1@1 21.9 20.93 2445 2692 04920
QAM
DFT-s-

71 15 20 134600 673 OFDM64 1@104  22.01 21.54 2479 2726 05321
QAM
DFT-s-

71 15 20 134600 673 OFDM 256 50@25  19.44 18.84 2216 2463  0.2904
QAM
DFT-s-

71 15 20 134600 673 OFDM 256 1@1 19.22 18.65 2195 2442 02767
QAM
DFT-s-

71 15 20 134600 673 OFDM 256 1@104  19.15 18.51 21.85 2432 02704
QAM

71 15 20 134600 673 nggf("\" 53@26  22.72 22.35 2555 2802  0.6339

71 15 20 134600 673 CF(’?'SEEM 1@1 23.02 21.97 2554 2801  0.6324

71 15 20 134600 673 CF(’?'SEEM 1@104 231 22.62 2588 2835  0.6839
DFT-s-

71 15 20 136100 680.5 OFDMPI2 50@25  24.8 24.39 2761 3008 1.0186
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2 1@1 24.85 24.38 2763 3010  1.0233
BPSK
DFT-s-

71 15 20 136100 6805 OFDMPI2 1@104  24.89 24.4 2766 3013  1.0304
BPSK
DFT-s-

71 15 20 136100 6805 OFDM 50@25  24.41 23.99 2722 2969 09311
QPSK
DFT-s-

71 15 20 136100 6805 OFDM  1@1 24.35 24.01 2719 2966  0.9247
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

DFT—=-

71 15 20 136100 6805 OFDM 1@104 2452 23.89 2723 2970  0.9333
QPSK
DFT-s-

71 15 20 136100 6805 OFDM16 50@25  23.32 22.81 2608 2855  0.7161
QAM
DFT-s-

71 15 20 136100 6805 OFDM16 1@1 23.45 22.92 2620 2867  0.7362
QAM
DFT-s-

71 15 20 136100 6805 OFDM16 1@104 235 22.98 2626 2873  0.7464
QAM
DFT-s-

71 15 20 136100 6805 OFDM64 50@25  21.95 21.43 2471 2718 05224
QAM
DFT-s-

71 15 20 136100 6805 OFDM64 1@1 21.9 21.45 2469 2716  0.5200
QAM
DFT-s-

71 15 20 136100 6805 OFDM64 1@104  21.95 21.48 2473 2720 05248
QAM
DFT-s-

71 15 20 136100 680.5 OFDM 256 50@25  19.36 18.83 2211 2458 02871
QAM
DFT-s-

71 15 20 136100 6805 OFDM 256 1@1 19.27 18.6 2196 2443 02773
QAM
DFT-s-

71 15 20 136100 6805 OFDM 256 1@104  19.08 18.44 2178 2425  0.2661
QAM

71 15 20 136100 6805 ng’gﬁ’v’ 53@26  22.84 22.42 2565 2812  0.6486

71 15 20 136100 6805 CF(SS;?M 1@1 23.06 2258 2584 2831  0.6776

71 15 20 136100 6805 ng’gﬁ’v’ 1@104 23 2258 2581 2828  0.6730
DFT-s-

71 15 20 137600 688 OFDMPI2 50@25  24.83 24.49 2767 3014  1.0328
BPSK
DFT-s-

71 15 20 137600 688 OFDMPI2 1@1 24.99 24.48 2775 3022  1.0520
BPSK
DFT-s-

71 15 20 137600 688 OFDMPI2 1@104  24.9 24.38 2766 3013  1.0304
BPSK
DFT-s-

71 15 20 137600 688 OFDM 50@25  24.36 23.98 2718 2965  0.9226
QPSK
DFT-s-

71 15 20 137600 688 OFDM  1@1 24.41 24 2722 2969  0.9311
QPSK
DFT-s-

71 15 20 137600 688 OFDM 1@104  24.48 23.91 2721 2968  0.9290
QPSK
DFT-s-

71 15 20 137600 688 OFDM16 50@25  23.31 22.92 2613 2860  0.7244
QAM
DFT-s-

71 15 20 137600 688 OFDM16 1@1 23.44 23.01 2624 2871  0.7430
QAM
DFT-s-

71 15 20 137600 688 OFDM16 1@104 2354 23.02 2630 2877 07534
QAM
DFT-s-

71 15 20 137600 688 OFDM64 50@25  21.88 21.51 2471 2718 05224
QAM
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DFT—=-

71 15 20 137600 688 OFDM64 1@1 21.94 21.6 2478 2725  0.5309
QAM
DFT-s-

71 15 20 137600 688 OFDM64 1@104  21.99 21.52 2477 2724 05297
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 50@25  19.44 18.86 2217 2464 02911
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 1@1 19.2 18.66 21.95 2442 02767
QAM
DFT-s-

71 15 20 137600 688 OFDM 256 1@104  19.14 18.51 2185 2432 02704
QAM

71 15 20 137600 688 CF(’?‘S;EM 53@26  22.73 22.35 2555 2802  0.6339

71 15 20 137600 688 CF(SSQ?M 1@1 23.01 2255 2580 2827 06714
CP-OFDM

71 15 20 137600 688 QPSK 1@104 23.06 22.51 25.80 28.27 0.6714
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samranis. FCC RF Test Report Report No. : FG472418M

FR1 N71 MIMO-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0025 PASS NV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0045 PASS LV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0058 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0047 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0047 PASS 20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0039 PASS -10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0049 PASS 0C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0068 PASS 10C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0025 PASS 20C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0060 PASS 30C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0043 PASS 40C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0042 PASS 50°C
QPSK
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samranis. FCC RF Test Report Report No. : FG472418M

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.34 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 5.13 13 PASS
QPSK
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N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418M

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 CF(’?‘SEEM 25@0 4.4627 5.000
71 15 5 136100 680.5 Cfé%';?ﬂ“" 25@0 4.4849 5.000
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.462 5.072
71 15 5 136100 680.5 2‘;’;5052&" 25@0 4.4817 4.988
71 15 10 136100 680.5 CFSSEEM 52@0 9.2745 10.02
71 15 10 136100 680.5 Cfé%';?ﬂ"" 52@0 9.255 9.887
71 15 10 136100 680.5 C&%’ZRAM 52@0 9.2567 9.936
71 15 10 136100 680.5 %Eéogm" 52@0 9.259 9.955
71 15 15 136100 680.5 CFSSEEM 79@0 14.06 14.98
71 15 15 136100 680.5 Cfé%';?ﬂ"" 79@0 14.07 14.79
71 15 15 136100 680.5 C&%’ZRAM 79@0 14.063 14.87
71 15 15 136100 680.5 %Eéogm" 79@0 14.05 14.79
71 15 20 136100 680.5 CF(’?'SEEM 106@0 18.869 19.78
71 15 20 136100 680.5 Cfé%i?ﬂ“" 106@0 18.919 19.88
71 15 20 136100 680.5 C&%’m"' 106@0 18.881 19.73
71 15 20 136100 680.5 %Eéogfl\“ﬂ" 106@0 18.932 19.68
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418M

N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

71

15

133100

665.5

DFT-s-
OFDM 1@0
BPSK

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

133100

665.5

OFDM 1@0

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph
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see graph
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see graph

PASS
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see graph
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see graph

PASS
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see graph
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see graph
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see graph
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see graph

PASS

71
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see graph

71
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1@0

see graph

PASS

71

15
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136100
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1@0

see graph

71
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1@0

see graph

PASS

71
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see graph

71

15
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1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS
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N71(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
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N71(10M)_DFT-s-
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N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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N71(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM l@51 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS
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see graph
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N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectm

Spurous.

KEYSIGHT lnout R At 408
RT g [CouRing C

Aifen: 4068

Ref Lyl Offset 10.50 8
Scale/Div 10.0 48

Ref Value 30.00 dBm

| Start 652.000 MHz Stop 683.000 MHz|
4 Range Tabls

N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Afen 4068 Trig: Frea Run

i Low
A Range

Ref Lyl Offset 10.50 8
Scale/Div 10.0 48

Ref Value 30.00 dBm

Start 652.000 MHz

Stop 683,000 Mz

40 Range Teble

Stop 683.000 MHz|

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A14-22 of 28



samranis. FCC RF Test Report

Report No. : FG472418M
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OFDM_BPSK_Edge_1RB_Right_High_CH
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Software Version: 23.06.1602

FR1 N71 MIMO-ANT(1+8) ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0062 PASS NV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0057 PASS LV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0052 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0033 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0051 PASS 20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0037 PASS -10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0020 PASS 0C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 0.0062 PASS 10C

71 15 20 136100 680.5 OFDM 100@0 0.0062 PASS 20C

71 15 20 136100 680.5 OFDM 100@0 0.0028 PASS 30C

71 15 20 136100 680.5 OFDM 100@0 0.0066 PASS 40°C

71 15 20 136100 680.5 OFDM 100@0 0.0037 PASS 50C

Sporton International Inc. (ShenZhen) Page Number 1 A15-1 of 25
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.33 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 5.31 13 PASS
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A15-2 of 25
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BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 CF(’?‘S;?M 25@0 4.4664 4.98
71 15 5 136100 680.5 Cfé%';?ﬂ“" 25@0 4.4797 5.043
71 15 5 136100 680.5 C&%’Z?WM 25@0 4.4658 5.07
71 15 5 136100 680.5 3‘;’%05/?&" 25@0 4.4824 5.114
71 15 10 136100 680.5 CF(SS;?M 52@0 9.2838 9.992
71 15 10 136100 680.5 Cfé%i?ﬂ"" 52@0 9.3006 10.04
71 15 10 136100 680.5 C&%’ZRAM 52@0 9.2706 9.989
71 15 10 136100 680.5 %Eéogm" 52@0 9.2979 10.04
71 15 15 136100 680.5 CF(SS;?M 79@0 14.124 14.93
71 15 15 136100 680.5 Cfé%i?ﬂ"" 79@0 14.104 14.98
71 15 15 136100 680.5 C&%’ZRAM 79@0 14.122 14.91
71 15 15 136100 680.5 %Eéogm" 79@0 14.113 14.98
71 15 20 136100 680.5 CF(’?'SEEM 106@0 18.955 19.89
71 15 20 136100 680.5 Cfé%’j_\?ﬂ"" 106@0 18.956 19.82
71 15 20 136100 680.5 C&%’m"' 106@0 18.968 19.64
71 15 20 136100 680.5 %Eéogfl\“ﬂ" 106@0 18.971 19.9
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N71(5M)_CP- N71(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880500 MHz Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A15-50f 25
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N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Video BW 300,00 kHz" Span 20 M, 58050 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N71(10M)_CP-OFDM_64 N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

Bideo BW 300,00 kHz* Span 20 Mz, SVideo B 300.00 kHz" Span 20 MKz|

Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A15-6 of 25
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N71(15M)_CP- N71(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

ideo BW 470,00 kHz" Span 30 MHz, (Center 680.50 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver

N71(15M)_CP-OFDM_64 N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A15-7 of 25
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N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s e Aiten. 3068
Gale: OF : 2

Center 880.50 MHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq

(MHz)

Modulation RB

Result

Verdict

71

15

133100

665.5

DFT-s-
OFDM 1@0
BPSK

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

133100

665.5

OFDM 1@0

see graph

71

15

133100

665.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

136100

680.5

OFDM 1@0

see graph

71

15

136100

680.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

139100

695.5

OFDM 1@0

see graph

71

15

139100

695.5

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

133600

668.0

OFDM 1@0

see graph

71

15

10

133600

668.0

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS

71

15

10

136100

680.5

OFDM 1@0

see graph

71

15

10

136100

680.5

OFDM 1@0

see graph

PASS
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71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

10

138600

693.0

1@0

see graph

71

15

10

138600

693.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

134600

673.0

1@0

see graph

71

15

20

134600

673.0

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

136100

680.5

1@0

see graph

71

15

20

136100

680.5

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS

71

15

20

137600

688.0

1@0

see graph

71

15

20

137600

688.0

1@0

see graph

PASS
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